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TYPE OF TEST: PULL-OUT TEST IN AXIAL TENSION

TEST SPECIMEN: Three (3) specimens of " Iccons Stud Grade 5.8 M16x190 " bonded with
" lccons VDP-Q (Chemical Capsule) M16 " in concrete blocks having a

size of 500 x 1,200 x 1,200 mm. were tested.

CLIENT: ICCONS (THAILAND) CO., LTD.
DATE OF TEST: October 26, 2015
TEST RESULTS: TAgan  AMHENDE Fniwminld
i 19 e ABy0
Specimen Type Diameter Depth Span Maximum Mode of Failure
No. of of of Length Load apunsauaniiasihwinldgaan
Specimen | Drill hole | Drill hole Useanon 10 6 1
(mm.) (mm.) (mm.) (kg.)
1 lccons Stud 18 125 300 11,100 |-The failure occurred due to concrete
M16x190 breakout when applied the maximum
load.
2 lccons Stud 18 125 300 10,200 |-The failure occurred due to concrete
M16x190 breakout when applied the maximum
load.
3 lccons Stud 18 125 300 10,000 |-The failure occurred due to concrete
M16x190 breakout when applied the maximum
load.
Note : This report certifies the adequacy and representative character of the test sample(s) only.
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Specimen | Drill hole | Drill hole U5 10 6
(mm.) (mm.) (mm.) (kg.)
1 Iccons Stud 18 125 300 11,100 |-The failure occurred due to concrete
M16x190 breakout when applied the maximum
load.
2 lccons Stud 18 125 300 10,200 |-The failure occurred due to concrete
M16x190 breakout when applied the maximum
load.
3 lccons Stud 18 125 300 10,000 |-The failure occurred due to concrete
M16x190 breakout when applied the maximum
load.




